Sme-Lweoy

ARTICLES
990253 990255
990254 990256

N e R e e

Bhp ARTICLE 990253
ARTICLE 390254

Alip ARTICLE 990255
ARTICLE 990256

StMPLICITY MANUFACTURING COMPANY / FPORT WASHINGTON, WIS,

TP - 1246



Assembly

To assemble the Snow Flow, follow the sequence of
sleps as oullined below:

1. Fasten the right and lelt handlas o the mounting
brackets as shown in Flgure 1. Use hex cap-
serews, [Hatwashers, lockwashers, and hex nuts
and tightan securely in place.

. Transmilssion Shilt Rod

::;{ rease Fittlng
R N2

Sl I|

Sa ]

= E J'\‘/ Botor Clutch . s

e foot Padal Handle Mig. Brackels
Flg. L

Throttla Cantro)] Transmissicn Clutch Handle

Spout Adjusting Han%

Transmisswon Shift Rod \\\\

Fig. 2

_j.,HE_:x Lock Nut

N

Cotier Pln

.

o
Transmisslon Shift Rod M

Lewver "A"

2. Attach the spout adiusting handle, shilt mod, and
clutch md to the uvpper end of the haadles as

shown Ln Plgure 3.

3. Connegt thelewerend of the shiftrod to lever ~a-
shown 1n Figure 3. Segure with a cotter pin,

4. Connect the lower end of the clutch rod Lo the
idler pulley vsing hex lock nul as shown in Plg-
ure 3. The lack pot should be tlght anough Lo
remove side play byt loose encugh to aliow the
brackot o plvot freely,

5. Applya coatingof Lghtall tothe neck of the dis-
charge spout mounting collar, and Instal] the
spout In place on the retor housing as shown o
Figure 4. The application of oil is necessary to
pravent rust and to allow tha spour torotate
freely.

Clamp the *¥" belt around the spout a8 shown in
Figure 4, and loop the balt arcund the adjusting
pulley. Connect the fower end of the spout ad-
Justing handle te the adjusting pulley as shown
in_Flgure 4, using 2 hex capscrew and lock nat.
Adjust the tension of the "V" Yelt by turniog the
hex nuet atpolnt "A* in Figure 4. Avold excessive
tension .

&. Fastan thmttle control to left handle with 2 sell
tapplng scresws &s shown in Fig. 2. Attach cable
tor left handle with cable clips.

The 26" Sno Away haz as standard equipment, drift
cutters which are to be attached to the blower hous-
jing. The righthand and the left hand cutier are ldeat-
ified on page 8, and are attached o the housing with
capscrews provided, as shown in Figwre 4. The
bracez are then bolted between the cutters and the
housing.

Alsg stapdard aquipment on the 26" Sno Away bre the
handle re—inforcing plates, item A on page 0. The
plates are bolted o the front and ccae of the handles
a3 shown, with throttle cable held hetwesn plates,

Cutter

N

Spoul Adjusting Rod - -
Adjusting Pulley

Hex Capscrew & Lock MNat

Fig. 3

Fig. 4



Belt Tension

Belt tension for the rotor drive is regulatad by the
pasitan of the set esllar on the rotor clutch rod.
Haormally 2 clearance of 1/2" between the set collar
and clutch rod =lip will proparly tenslon this helr,
Check this adlustment when the rotor elutch s ep-
gaged. Raler [o Flgure 5.

Transmission [dler Pullay

Zlwa

Transmisslen Drlve Belr -
PR

GClutch Rod Clip

Sel Screw

Rotor Drive Belt

Rotor Drive Fulley

Fotor Clutch Hod

Fig. &

Te increaze tensjon on the fotor diive ball, loosen
the set serew in the collar and slide collar toward the
apring on the rotor clutch red. Retightan the set
screwto lock eollar 10 place. Avold excessalve tension
to pravent premature helt fallure.

Belt tenczion for transmission dove belt 1= requlated
by positen of he setcollar on the transmlssion clutch
rpd. HWormally & clearance of 171" hetween the sot
collar and the clutch rod clip will properciy tansion the
belt. Check thiz adjustment when the clutch Ls
andgaged, Refer to Flgure &,

To increase tension on the transmission doive belr,
lonsen the setzcrew In the eobar and slide the collar
toward the spring on the clutch rod. Retlghton the sat
screw to lock the collar in place. Avold excessive
tension to pravent premature belt [Allure.

Transmission Clulch Rnd,.‘,z

o
. ).
Transmission Drive Belt o

Transmission Drive Pulley

Fig. &

Chain Tension

The tenzion on the rotor drve chaln may be increased
by locsening the 2 lock auts "A™ and turning the ad-
Justing nuts “B" ie the desired positlon. Be sura ko
matghten the lock nuts "A" after adjusHog tension.
Refer to Plgure 7.

Belt Stops _

On the driwve pulley side of the englne , belt stops
are mounted as shown in Flgure 7. Engage the Roter
Clutch and Transmission Clutch Aand chack clearance
bebtwesn balts and helt staps. The belt stops will ba
properly adlusted when 1/16* clearance is visible
between the stops and the helts. To adjust, leosen
the hex capscrews and reposition the stops o proper
tlearance. Retighten hex capscrews to hold =stops in
proper positon. Refer to Flgure 7.

Lubrication

The 23" Rotary Snow Plow is equipped with 4 grease
fitdngs that require ocrcasional lubrleatlon with a
genaral purpofe sulompHve grease, The locatlon of
these fiktlngs 15 shown in Flgures 1, 3, & 7. The 26~
8no Avmy has an additional Hiing oo the 1-Speed
axle cownar.

The bearings gn the rotor shaft are 3 sealed type and
do pot require further lubricadon. An occasional
application of light motor oil to the ends of the rotor
shaft will aid 1n prelonging the lide of the bearing
seals |

Operation
Before attempting to start the englne or to operate the
snow plow, reler [0 the engine manuiachirers owners

manual {nr the proper fuel, oil, and procedure for
starting the engine.

The operation of the mlor {s controlled by the rotor
clutch, To engage the rotor cluteh, ralso the foob
pedal shown In Flgouwe 7, To dissngage the clutch,
depress the foot padal, Pear in niad that tha motor
will operate independently of the orvard gavel of the
snow plow as long as the englne 15 ruonndng and thoo
ciutch 13 engaged. Exercise cautlon at all imes, and
never attempt to TEMEVe Snow or los Eom the mtoc
housing of discharge spout unless the engine ks stopped
and roter clutch iz disengaged. To stop the engine,
nove the throttle control knob all the way up bo the
shut—off position.

Tha direction of travel of the snow plow 18 contrelled
by the positon ofthe transmlsslon shift levar, Refer
te Figure 2. When Shifting tha ansmlssion, always
put the transmlaslon clutch in disengaged posiblon.
To disengage the clutch, push the cluteh lever forward
Refer o Figure ¥, With the clutch disengaged, push
forward on the transmlssion shift lever and the frans-
misslon wiil shift Into forward position and snow plow
will travel forward whoen the clutch 1s engaged. Ta
reverse the snow piow, disengage the glutch and pull
back on shift lever and transmiszion will shift lnto the
reverse poajtlon. Meutral positlon of the shift levwer
is half way bebween forward and reveorse and the lever
will be held In this position by a datent lever on belt
side of the snow plow [rame.

The 26" Zat Away has two spepd ranges operaled by
the chift rod shown in Figure 3. 3




237 SN AWAY
Bell Stop Fingers (3 )

Tranamiasion Drive Balt

Transmizszion Drive Pulley

Reotar Ddva gelt

Rotor Idler Fulle'y

/

Grease Fitking

"A" { Lock Nuts ]

%

-]

YT,

=8 { Ad)usting Nuls ] Rolor Delve Chaln

Rator CGleteh Rod

/

e

D iy £ A " 4
_ 3

Rotor Cluteh Foot Pedal

The heat control vane, AE on paga 12, may bhe posit-
loned by the lever on top of the engine cover in ordoer
to vary the amount of heat directad aver the carburetor
and throttle parts. Under extremely cold, oy condit=
tonz, full heat should be applied to those parts.

The roller wheels on each side of the wtoerhousing are
adiustable elther up or down o sult the surface owver
which the plow 15 to be cperated. For a smoath sur-
face, loosen the nuts and set the shoes so that the
lower edge of the mtor housing fdes nearthe surface.
For uge avar an unaven of rough surface, adjuszt the
shoes for maxdimum Lift.

When using the plow, adjust the discharge spout so
that the =now will be threwm with the wind and never
into the wind. Throwing snow Into the wind Ls apt to
be a source of discomfort to the opermbor. To alter
tha dirgcHon of discharga, mtate tha spout by means
of the spout adjustng handle. The angle of discharge
may be adjustad by loosenlng tha 2 wing nuks on the
dizrharge spoul extenslon and ralsing or lowering the
extenslon to give the deslred angle. Retghten th
nuts bt hold extension In desired position. :

Crder Stesl Lug Whaels by Artcle §330257,
Order Rubber Tire Wheels by Article #900258.
Crdar Tire Chalns for Rubber Tira Wheels only,
by Artlcle 530259,

Flg. ¥

When operating the plow through heavy drifts of snow,
depress the handles and ralse the rotor housing while
taking thoe first pass through the drift. Then back off
and lower the rotor housing and go throogh agedn,
After the firet path through the drift has bean apenad,
1t may ba convenlent [0 usachly a portlanof the width
of the plow on successive passes. Mamrelly, effic-
ient plowlng methoeds will vary from ons snewfall to
another and from location to locatlon. The operator
will soon leam o Juwdge which metheds preduce the
besl results.

When mansporting the plow from one location to an-
other, disengagae the mtar clutch for safety,

After complation of the plowlng operadnon, allow the
otor 1o operate for aboet 5 miautes to dry 1tseif and
prevent Lhe formaton of lee. When possible, store
e anow plow in a cold area so that clinging snow
will not melt and refreeze tnks Loe.

COUNTER-WEIGHT KIT
Artlcle Ho, F90250

Tor added traciion in extreme ey conditlons,
and added handling easa, the above counter-
welght kit i awvallable as opuonal equipmenl.

The bracket and ‘welght are attached as showm

In Flgura 7.

CAUTION: I is the operotors obligation ta oweid any foreign woieriol or abstructfons is e snaow.
Beor in miad thot pieces of plps, rocks, lomber, wive, rogr, eic., ooy jom the rolar ond domage it
or tha drfva balts. Be prapered 1o diseagepr tha rolee elideh quickly i rhot shaold hoppen. I the
rofor shoold jom on alien maferiol, ke sure to shor off Hie wrgine fafare cfiempilng te fwcavae the

i o batro ot



SPOUT GROUP

AX
Fart Mo. Part Mo,

ReL- 123" Soo-Away | 25 Sno-Away
Lak. : Descrption

A 106338 106338 Spout Assembly

B FOADOS 000 Cardage Bolt, 3/16"-18WG ® 34" 1y,
C 106331 106331 Extension, Spout

D 719601 718001 Warher, Plaln, 378"

E 1062249 106223 Hut. Wing

F 1063519 1046359 Bakt, *¥" { Spout }

G 121042 121042 Clamp. Spout Belk

H 720001 720001 Washer, Lock, 5716

T 717001 717001 Mut, Hex, Full, 5/16"-18 NC

14 106442 106442 Leswer, [dler Pulley

L 153548t 153081 Spacer

M F13901 T13001 Washer, Flaln, 1/8"

N 720002 720002 Washer, Lock, 3/8~

F 705005 705005 Coapsgrew, Hex, 3/B"-16 NG x 1™ lg.
Q 717003 717003 Nul, Fex, Full, 1/8~=156 NC

R 106356 106358 Rod, Belt Tightener

g 722001 722001 Bln, Cotter, 3/32" x 3/4" 1g.

T 8191045 8191045 Spring

u 717003 Fl70043 Wut, Hex. Full, 3/0--16 NG

' 106357 QG357 Socket Asgembly, Reod

W 719002 Floooz Wazher, Plain, 5/16"

X 717511 F17511 Hut Lock, Full, Hex, 5/16"-18 NG
Y ithaed 106343 Pulley Azsembly

Z 8191020 BI51G20 Spacear

AA 121210 121210 Washer

AR T1a002 715002 Wasgher, Plain, 5/16"

AC 720002 F200402 Washer, Lock, 378"

AD 705010 705010 Capseraw, Hex, 3/8"-16 NG x 1 3/4" Ig.
AE 717003 FI7003 Mut, Hex, Pull, 3/8"-16 MC

AF 106131 1WE13L Fork Assambly

.1 705018 FOH501A Capacrew, Hox., 5716 =18 NG x ! 1/2 1g.
AH 717511 717511 Wut, Heax, Full, Lock. 5/16"- LA NC
AT 703023 705023 Capscrew, Hex, 5/16"-18 MG x 1 374" ig.
AT 106 160 106 1a{ Handle Azaembly, Adjusting




FIWV YL ‘STIIHM ‘NOISSIWSNY UL



TRANSMISSION,

WHEELS, FRAME

Fart o] FartHo Part Ho.f PartNo.

Ref.| aygr 25 Desgripbdon Ref ] 23" %" Desecription
Let]Saa-Awoy| Sno-Awny Letd o n Aoy S Away

A& 11061807 106160 | Frame hAssembly BA | T18021 | 718021 | Detent, Neutral

] 153089 13306%| Pearlny, Axle BB | F140id | 714014 | Scraw, SellTap, #10 & 3/4 1g,
& (727002 72F00L | Flitlng, Grease BG| 719006 | 715006 | Washer, Flain, 1/41-

[ | 106332 | 106332 | Whael & Tire Assembly BG | 717005 | 717005 | Nut, Bex, Full, 1/4--20 NG
E 118053 | 118053 [ Pin BE | 715018 { 715018 | Capseyaw, Hex, 1/4-20 x5,/8
F BIE1045 |Bi16104% [ Spring Clp BF | 153121 } 153121 | Spring, Reverse Lever

G |64 | m=cm== Axla & Gear Assembly Bz ) 153011 | 153011 | Extenslon Spring

H 8061446 |B061046 | Collar, Set BH | ——--—— | 154231 | Snap Ring

I |713006 ] 713006 | Set Screw, 5/16%-18 NCa 1/2 Bl | == 106405 | Axle Plate, R.H.

K 15314 | 153114 | Gasker, Bearlng Housing BK | ————— 106407 | Carrer Assembly

L 153105 [ 153105 | Gear Case BL | ===~ 121185 ; Thrust plale

M 705012 [ 705012 | HexCapscrew, 5/16-18x5/8 BM| ———— 106394 | Kay

B 720001 | 720001 | Lock Washer, 5/16" BH | ————— 106391 | Washer

P O{717001 | 717001 | Nut, Hex, Full, 5/16"-18 N BP | —mmmm— 105416 | Spider

0 | 16193 ) 106193 | Shalt, Intermediate B —- 121163 | Pinion Spacer

R 121044 | 121044 | Piw, Lock BR | ————- 1121118 | Pindon

g 705005 | 705005 | Hex Gapacrew, 3/8-16 x 1 BE | m==—=— 1251162 | Bolt Ring

T |719001i] 715001 | washer, Plain, 3/8 BT | ——-—=- } 121167 | Snap Ring

| 720002 | 720002 | Lock Washor, 378 B | === 121184 | Bolt, Hex Hd.

V| 7170483 | 717003 | Nut, Hex, Full, 3/8-16 NG BY | ———— 718015 | Nut, Hex, Full, 3/B-24 NF
W] 153124} 153124 | Ring. Retainlng BW} === 721004 | Lock Washer, 3/B"

X 1153079 | 153079 | Washar BY | ~=m—— 705015 | Gopsorew, Hex, 1/4-20x5/8
¥ 121306 ) 1221064 Gear Assembly, Intermediate BY | ——— 717003 | Hut, Hex, Full, 3/8-16 NC
Zz 1530783 | 15378 | Eearing, Intermedlate Findon BZ | —=—=— 720002 | Lockwasher, 350"

AA (106199 | 106738 | Housing Asaembly, Bearing ca | ——-— 106352 1 Spacar

AR | 727002 | 727002 | Grease Flitiog &8 | ———— 719602 | Plain Washer, 516"

AG 3051038 16051038 | Bearlng GG | mm———— 12115} | Ring Gear

AD 11211151 121115 | Shaft Assembly, Pulley o ————- 121148 | Cover Assembly

AR | 153079 | 153079 | Washer CE | ~=r=r- 720403 | Lockwasher, 174"

AF | 153124 | 153124 | Ring. Retaining CF | ———- F1F005 | Wut, Hox, Full, LA4-20 NO
AG | 121118} t21118 | Pinian, Reverse CG| -—-——— [ 121186 | Scal, Housing Assembly
AH | Y2163 | 121163 | Spacer, Plinlon CH | ====n= 121146 | Houslng Assembly

AT | 121107 | 121107 | Spacar, Reverse Plnion CTy-—-- 121169 | Shift Block

AX | 12113901 1211391 Plate, Lock CK | -—-—=- 106410 | Rod Asaembly, Shift

KL | 1530941 153084 ( Shieid CL | ===== 121187 | 5un Gear

Abi| FEOOOZ{ 719002 | Washer, Plaln, 5716~ CHM| === 121144 |} Cover Assembly, Gear Case
AN | 715033 | 715033 ( Polt, Hex Hd, L H. CH | ——— 153068 | Braring

AP | 1833050 | 1530590 | Wut, Hex, Foll, L H, CF |oemn== 106414 | Gear & Tube hssemhbly

AQ [ 153115 | 153115 ) Gasket, Gear Gasa CO|—-— { 106406 | Axle Shaft

AR [ 153106 ) -————- Gear Case Cover Assembly CR | —==-== F2700R | Greass FlLILNG

AS | 714004 | 714004 | Serew, Sell Tap, #I0 x 3748 CE {———-——} 13301iF | Grp, Clevls Rod

AT [ 718005 | 718008 | Speed HNut CT |————-- | 715017 | Capscrew, Hex 5716-18% 1154
AL | TOGZ15 | 105215 | Plate, Prictlon Stop [V R EE LT 713002 ] Washer, Flaln, 5716~

M | 705407 | 705007 | Hex Capscrew, 5/16-18x 1" V¥ |——r- FI7511 | Lock Wut, Ifex. 5/L67- 10 NG
AW| 106217 | 106217 | Spacer, Frame CWiaan—aa | 133074 [ Rod Guide

AX | 106216 | 10621671 Bolt, Frame CE | === 121175 | Liner

AY [ 7200014 720001 | Washer, Lock, 5716 CY | 106420 1 106420 | Steel Wheel Assembly

AZ [FIFOOL) 717001 Nut, Hex, Full, 5/16-18 NC




dNoYo ¥OLOY




ROTOR GROUP

Fart No. Part No.

Rei. 71" Soo-bway | 26" Sna-Awoy Description
Let.

A 106188 106376 Body Assambly

B L6428 106415 Bcraper, Body

c 106137 106137 Clamp. Scraper

D 715020 715020 Capsoraw, Hex, 5/16"-18 HC x 3/4" 1g.
E | - 717001 Mut, Hex, Full, 5/16-18 NG

i3 FIF5IL 717511 Hut, Hex, Full Lock, 5/16"-18 NG

£ 715048 713018 Gapscraw, Hex, IA4--20 NG x 578" 1g.
H 720003 7:0003 Washor, Lock, 174"

T 7170405 71700% put, Hex, Full, 1/4"-20 NG

K 106209 1062049 Bracket Assembly, Roller, Left Hand

L 106211 106211 Arackel Assembly, Roller, Right Hand

T 03804 F03004 Bolt, Canfage, 3/8"-16 NG = 3/4% 1g.
M 705021 705031 Gapscraw, Hex, 1/8"-16 NG x 778" 13.
F 719041 713001 Wasgher, Flain, 3/8-

Q FEUpa2 720002 Washer, Lock, 276

R 717003 Flyond Mut, Hox Full, 3/8"-16 NG

3 106396 196396 Roller Assembly

T 121210 121210 Wazsher

U F2Z010 722010 Fin, Gotter, 1787 2 1 174" g.

v 106333 106376 Rotor Assembly

W 106445 0BS5S Bearlng Assembly

x FOS017 7US017 GCapscrew, Hex, 5/16"-18 NC x 354" Ig,
X F20001 7I000 1 Washer, Lack, 5/16"

A 717001 717001 Nut, Hex, Full, 5/16"-18 NC

AR 106052 16052 Sprocket, Rotor

AB 713503 714503 Set Screw, Socket Head, 5/16%-18 W& % 5/16" 1.
AC 151040 151044 Yay. Hl-Pro

AD 106157 106197 Housing Assembly, Bearing

AE 1062 13 106213 Bracket, Shaln Guard

AF 717006 717006 Wut, Hex, Full, 1/2"=13 NG

Pz 719004 713044 Washer, Flain 172"

AH FEIOZ FZFO0Z Fiting, Grease

AT 154258 154258 Bearing, Neoadbe

AK 8061012 BlEL0O12 Washer

AL 106195 106135 Shaft Aosembly

A 106354 16058 Chain, Rotor

A 10& 1037 106103 Guard, Chain

AP FOS017 705017 Capscrew, Hex, 57167"-18 NC x 379 1.
AQ 720001 Fza0Qn Washer, Lock, 5/16"

i F190402 Floonz Washer, Plain, 5/16"

AS 717001 F17001 Wut, Hex, Full, 5/16"-18 NG

AT 106225 106225 Guard, Bel:

All 71o001i FrA01 Washer, Plain, 378"

Ay FI0002 7200012 Washer, Lock, 1/8"

AW 717004 717003 Hut., Hex, Full. 3/8" 16 NG

A¥ | ——m=ea 106417 Drift Cutter, Right Fand

AY — 106418 Drift Cutter, Left Hand

AZ | =—==c= 106411 Braca, Right Hand

B | ———- 106412 Brace, Left Hand

BR | cm——- 705004 Capscrew, Hex. 3/8--16 NC x 3/4" 1g.
BZ | == FEOOOZ Leckwasher, 3/8-

BELbD | ——— 747003 Hex Nut, Full, 3/8"-16 NG

RE | -—— 705017 Capscrew, Hex, 5/16"-18 NG x 374~ lg_
AF _——— 70001 Lockwasher, 5716




HANDLES & CONTROLS

COUNTER-WEIGHT KIT
ARTICLE #9902E60

10




HANDLES & CONTROLS

Part No. Part No.,
Rel. 19y Snochwny | 26 Sno-Awoy Daseription
Let.
A 106186 106423 Handle, Left Band
B 106187 106422 Handle, Right Hand
i 155038 1535038 Grip. Handla
D 705006 105004 GCapserew, Hex, 3/B"-16 HC x 2v lo.
E 7le00 713001 Washer, Plain. 3/8-
F F2una2 720002 Washer, Lock, 3/8-
G 717003 717003 Hex Nut Full 3/8*-16 NC
H 16222 106222 Pln. Lavar
T 722001 722001 Pin, Sotter. 3732 x 354 19,
x 1520086 Spring
L 1550406 155006 Lever Assembly, Left Hand
M 153017 153017 Grip
| 3 106220 106364 Rod. Clutch Transmiseion
[ 1p&39A LOe3gs Throitle Control Azsembly
Loy L0E3448 106399 Guide Azsembly. Red { 207 long }
R B12 1045 BL91045 Spring
5 B131022 5191022 Collar. 8=t
T 7i3001 7130 Gat Sorew, Square Hd. 1/4"-20 NG x 378 1g._
w 717510 FIF510 Hex Mut Full Lock, 3/B7-16 NC
v 106218 106218 Rod, Reverse .
w 7140140 714010 Zelf Tapping Serew, Rd. HA., #10-24 x 1-lg.
X 153037 153017 Crip ' ' '
b 153074 153074 Guide, Reverse Rod
A 10622] 106221 Guida, Rod
Af 7190062 719002 Washer, Plain, 5/16-
ADL 106204 ° 106204 Lever Assembly, Idler. Transmiszsien Clutch
AL BL7 1073 BI171073 Race,. Inner Bearing
A ————- 106380 Cover, Handla -
AE TOSA 10 705010 Capscrew, Hex, 3/8"-16 NC x 1 3/4" 15.
ARF | ———- 705025 Capscrew, Hex 1/4*=20 NG x 1 152" 1g.
A5 | e 7i0003 Washer, Lock 174"
FiY sl 154310 154314 Pullay, Tdler. { Transmizsion Delve )
AT 21710453 B1¥1045 Pushing
M, | mmmmme 717045 Mut Hex, Full LA4"-20 NG
AL 705010 Fas01Q Capscrew, Hex, 3/87-16 NC x 1 3/4" Ig.
1. 106222 1ez23 Pedal. Clutch, Foot
AN B161215 BiGLZ215 Bushlng
AF 7050049 705009 Capsoraw, Hox, J3/8-16 WG x 1 1727 1g.
hQ 154314 154316 Fulley, Idler [ Rotor Drive }
AR Bi7L045 B171045 Bushing
A5 FOS0 10 705010 Capscrew, Hax, 3/8"-16 NG = 1 3/4" 1q.
AT 5224 106224 Rod, CGlutch. Rotor
AU A061108 A0B1108 Cable Clip
AY 8081503 BOS1503 Guide Assembly, Clukch Rod
AW H121045 E191045 Spdng
AX d121022 8191022 Gollar , Set
AY 713001 713001 Set Screw, 3guare Hd,, 1L/4--20 NG x 378" 1g.
AR FRTEL F17s51d Hext Hut, Full, Lock, 3,"3"—15 NG
PA TOSO04 75004 Capscrew, Hex, 3/07-16 NG x 3/4" 1.
BE 10601 6201 Lever Assembly, Idler
Bz 2171073 B1l71073 Race, Inner Bearlng
B 7RS01G 70500 Capscrew, Hex, I/84=16 NG = | 354" 1.
Part No. Fart No.
Ez: . 77" Sna-Away 24 S Auay COUNTERMEIGHT KIT for 24" SMOLAWAY aaly !
BE | -——-== 1ka444 Pracket, Welght
BF | ==-—- 154322 Welght Azgembly
B | —--——- 11B053 Min
BH ————a- 8161045 Clip, Spring




ENGINE & DRIVE PULLEYS

Part No. Fart MNo.

E:i' 23" SaoeAway| 28" Sno-Away Description

A 1064339 116381 Engine

B 705018 705018 Capscrew, Hex, 5/716"=1B NG % 1 172" 1g.
c 720001 720001 Washer, Lock, 5716

o F17001 717001 Hox Wat, Full, §/16"-18 NG

E 106227 106402 Pulley. Engine

F F 13504 713504 fet Horow, Socket Hd. ., 5/16¥-18 NG x 378 1g.
G g22104z2 BOGLI00 Key, Sguare

H 121228 1063250 Belt, “¥" [ Rotor Drive }

i b0Z 1077 B161244 Belt, “¥~ [ Transmissian Drive )

K 106424 106424 Guard, Pulley

L 7105002 719042 Washer, Plain . 5/l6"

M 1NE441] 106346 Stop, Belt

| 106437 106347 Stop, Belt-

P 706017 FOEU17F Capscrew, Hex, 571624 NF x 578" 1g.
Q 106430 106425 Deflector. Hot Alr

R -— BOGLI0ET Belt Stap

g 154272 154272 Pulley

T 25003 725003 Key, Waodmfl o

U 106214 106214 Puiley, Transmisston Drive - .

¥ 106372 106372 Speed Clip S
w 106403 106403 Bracket, Guard

X F 15040 715040 Thumbscrewr

¥ 718025 71BOZE Spead Wut

z 717001 71101 Hex Mut, Full 5/167-18 NG

AR 720001 720001 Lock Washer, 3/16"

AR 705007 7050407 Capscrew, Hox Hd., 5/16"-18 NC x 1™ 1g.
A [ - 1063803 Lever Aesembiy, Pivot

Al | —- g191047 Spring

AE | =———a——— 106401 Alr vane Assembly

AF | = 717511 Nut, Hex Full Lock, 5/16~-18 NG

Az | - Fasanz Capscrew. Hex, 1/4"=20 NG = 172 g,
AH | === 106386 Deflector Suppoct

A} | —— PN Lockwasher 174"

AX —————— 717005 Hex Nut, 1/4=-20 NC

AL | — 710004 Machine Screw, Rd. Hd. . §10-32 x 3/8" 1.
A | cmmm—— 153117 Alr Intake Tube

AN —————— I063AES Tube Clamp

AhF 106433 ———rn- Englac Base

A ELIET D R S Capscrew, Hex, 5/16-18 NC x 576 1g.




